R6.115 DCR -> ZKDL330200TL10001
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM|
HYDRAULIC SYSTEM
Fig. P/n

Ref: H0.01.15 (1)

QTY Name

Notes:
[R6.115 DCR -> ZKDL330200TL10001]

1 0.015.9560.3/10 1 flange
2 04453630/20 1 spool valve
3 04453133/10 1 pipe union m 22 x 1.5
4 01118979 1 plug m22x1,5 d7604
5 01118737 1 oil seal 22 x 27
6 04198018 1 gear
7 2.1011.407.2 1 nutm 12 p.1.5
8 02239230 1 gasket
9 01177450 5 pipe fitting m 22 p.1.5x18
10 0.017.4680.3 1 tube
11 04453642/10 1 piping
12 0.015.8243.2/20 1 tube
13 04453955/10 1 piping
14 04453643 1 piping
15 04412247 1 valve
19 01144819 1 pipe fitting
20 2.4419.812.0 1 filter
27 0.015.9577.4/10 1 hydraulic pump 25 cc SX
32 01144818 1 vent
33 04453892/30 1 tube
34 01127360 1 vent 118 d3902
35 04418913 2 vent
36 04418912 1 support
37 04418911 1 filter
38 04423597 1 tube
39 0.016.0581.0/10 1 tube
40 04454136/30 3 rubber sleeve

= — 41 2.6851.004.0 6 clamp 9 32/50
43 04454115/20 1 tube
44 01180563 1 vent m 42x2
45 04454140/10 1 tube
46 04454226/10 1 support
47 2.0112.308.2 2 screw m 10 p.1.5x22
48 01172635 3 fascia
49 2.0114.207.2 2 screw m 8 p.1.25 x 20
50 2.1120.005.2 1 nutm 8 p.1.25
51 2.0114.215.2 1 screw m 8 p.1.25 x 40
52 04454141/10 1 support
53 2.1560.018.0 2 gasket 22.2 x 29
60 2.0319.020.6 2 screw 12
6l 01178214 2 terminal



R6.115 DCR -> ZKDL330200TL10001

Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM| Ref: HO.01.15 (1)
HYDRAULIC SYSTEM

Fig. P/n QTY Name

62 01175670 1 small plate

63 2.0112.219.2 1 screw m 8 p.1.25x55

66 2.1532.083.0 1 oil seal

67 2.0312.106.2 3 screw m 6 p.1 x 20
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R6.115 DCR -> ZKDL330200TL10001
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM|
HYDRAULIC SYSTEM
Fig. P/n

Ref: H0.01.22 (1)

QTY Name

Notes:
- FOR TYPES WITH MEDIUM HYDRAULIC SYSTEM [R6.115 DCR > ZKDL330200TL10001]

1 0.015.9574.4 1 hydraulic pump JIHOSTROJ ( 10055 <-)
1 2.4539.001.0/10 1 hydraulic pump - BOSCH ( -> 10057 )
2 04453990/10 2 screw
4 04453887/10 1 tube ( 10055 <-)
4 0.016.8970.3/10 1 tube (-> 10057 )
5 04418911 1 filter
6 04418912 1 support
7 2.0319.020.6 2 screw
8 01118688 1 ring 14x17
9 01143503 1 screw
10 04418913 2 vent
11 04423597 1 tube
12 01179203 3 pipe fitting m 22 p.1.5x15
13 04453888 1 piping ( 10055 <-)
13 0.016.8969.3/10 1 tube (-> 10057 )
14 01116711 1 vent L 15
15 04453889 1 piping
16 2.4419.812.0 1 filter
17 0.015.9560.3/10 1 flange ( 10055 <-)
17 0.016.8962.3/10 1 tube (-> 10057 )
18 0.015.9570.0/10 1 tube
20 04454136/30 3 rubber sleeve
21 2.6851.004.0 6 clamp @ 32/50
22 04453884 1 primer
23 04453858 1 vent
40 01177450 6 pipe fitting m 22 p.1.5x18
42 2.1011.407.2 1 nutm 12 p.1.5
43 04198018 1 gear
44 02239230 1 gasket
52 0.016.4472.3/10 1 plug m 42x2
58 0.016.4471.3/20 1 plug m 26x1.5
59 2.1569.068.0 1 gasket 26.3x34
65 01172635 5 fascia
66 2.0114.207.2 4 screw m 8 p.1.25 x 20
67 2.1120.005.2 5 nutm 8 p.1.25
71 0.016.3595.4 1 fascia
72 2.0112.213.2 1 screw m 8 p.1.25 x 35
75 04434155 1 small plate
82 06216416 1 fascia
87 2.1532.083.0 1 oil seal ( 10055 <-) 12
87 2.1532.087.0 1 oil seal (-> 10057 )



R6.115 DCR -> ZKDL330200TL10001

Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM| Ref: H0.01.22 (1)
HYDRAULIC SYSTEM

Fig. P/n QTY Name

88 2.0312.106.2 3 screw m 6 p.1 x 20 ( 10055 <-)

88 04453906 3 screw m 8 x 20 (-> 10057 )

89 2.1560.029.0 1 copper gasket 42.3 x 49
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R6.115 DCR -> ZKDL330200TL10001

Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM| Ref: H0.01.23 (1)
HYDRAULIC SYSTEM

Fig. P/n QTY Name

Notes:

- FOR TYPES WITH MEDIUM HYDRAULIC SYSTEM [R6.115 DCR > ZKDL330200TL10001]

12 01179203 3 pipe fitting m 22 p.1.5x15
24 04453630/20 1 spool valve

25 01118737 1 oil seal 22 x 27

26 04453133/10 1 pipe union m 22 x 1.5

28 01118979 1 plug m22x1,5 d7604

29 04453643 1 piping

30 04412247 1 valve

31 01144819 1 pipe fitting

32 04453642/10 1 piping

34 04453985/10 1 flexible hose

35 2.3335.009.2 1 pipe union m 22 p.1.5 x 39
36 2.1560.018.0 4 gasket 22.2 x 29

37 01144818 1 vent

39 04453984/10 1 flexible hose

40 01177450 6 pipe fitting m 22 p.1.5x18
47 0.015.8243.2/20 1 tube

48 04454776/10 1 tube

49 04453978 1 flexible hose

55 04453993 1 fascia 18-10

57 2.0114.215.2 1 screw m 8 p.1.25 x 40

62 04454121/20 1 tube

64 2.0112.308.2 2 screw m 10 p.1.5x22

65 01172635 5 fascia

66 2.0114.207.2 4 screw m 8 p.1.25 x 20

68 2.0114.211.2 1 screw m 8 x 30

69 04454141/10 1 support

70 04454226/10 1 support

73 01127360 1 vent 118 d3902

84 01180338 1 small plate
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R6.115 DCR -> ZKDL330200TL10001

Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]|

OIL TANK

Ref: H0.01.24 (1)

Fig. P/n

QTY Name

Notes:

- FOR TYPES WITH MEDIUM HYDRAULIC SYSTEM [R6.115 DCR > ZKDL330200TL10001] 10004 <-

1 0.014.2604.4/70
5 0.014.2895.3/60
6 2.1310.009.2

12 04453674

13 2.1310.006.2

15 2.1560.017.0
16 2.3120.002.4

17 0.014.2915.0/30
20 2.0112.317.2

21 2.1475.203.2

22 2.1312.005.2

25 0.014.3682.2

26 2.1475.202.2

27 2.0112.207.2

29 2.1470.004.2

30 2.0112.204.2

37 2.1549.359.2

38 2.1569.217.2

39 2.1549.361.0

41 2.1579.064.2

42 2.1599.510.2

43 2.1549.362.0
44 2.0112.517.2

45 2.6859.035.2/10
46 2.1310.004.2

47 2.0112.207.2
48 2.0112.315.2

49 2.1560.010.0

50 2.3332.004.2

51 0.010.9530.3

52 04454518

55 2.1560.009.0

56 2.3110.403.2

57 2.1560.013.0
58 2.3110.405.2

59 2.1532.040.0

— N = =
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tank

support

flat washer 15x20
filter

&= 04453674

flat washer 10.5x21
gasket 22.2 x 27
plugm22x 1.5
bracket

screw m 10 p.1.5 x 45
spring washer 10
washer 10.2

support

spring washer 8.4 x 16
screw m 8 p 1.25 x 20
lock washer 8

screw m 8 p.1.25x14
spacer

washer

rubber plug

spacer

spacer

rubber plug

screw m 14 p.2 x 45
clamp

flat washer 8.4x17
screw m 8 p 1.25 x 20
screw m 10 p.1.5 x 40
gasket 14.2 x 20

pipe union m 14 p.1.5 x 27
tube

dipstick

gasket 14.2x18

plug m 14

gasket 18.2x22
plugm 18 p.1.5x 15
oil seal 15.88x2.62
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R6.115 DCR -> ZKDL330200TL10001

Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM| Ref: H0.01.25 (1)
OIL TANK

Fig. P/n QTY Name

Notes:

- FOR TYPES WITH MEDIUM HYDRAULIC SYSTEM [R6.115 DCR > ZKDL330200TL10001] -> 10005 - 10055

<-

1.1 0.014.9228.4/10 1 tank
1.2 0.015.6820.3 1 tube
1.3 04453140.3/10 1 primer
1.4 04453674 1 filter
& 04453674
1.5 0.010.9530.3 1 tube
1.7 2.3120.002.4 1 plugm22x 1.5
1.8 2.3110.403.2 1 plug m 14
1.9 2.3110.405.2 1 plugm 18 p.1.5x 15
1.10 04454518 1 dipstick
1.11 2.1310.004.2 4 flat washer 8.4x17
1.12 2.0112.207.2 4 screw m 8 p 1.25 x 20
1.14 2.1560.010.0 4 gasket 14.2 x 20
1.15 2.3335.006.2 2 pipe union m 14 p.1.5X26
1.16 2.1310.006.2 2 flat washer 10.5x21
1.17 2.0112.315.2 2 screw m 10 p.1.5 x 40
1.18 2.1532.024.0 1 oil seal 10.77x2.62
1.19 2.1560.009.0 1 gasket 14.2x18
1.20 2.1560.013.0 1 gasket 18.2x22
1.23 2.1560.017.0 1 gasket 22.2 x 27
2 0.014.2895.3/60 1 support
3 2.0112.517.2 4 screw m 14 p.2 x 45
4 2.1310.009.2 4 flat washer 15x20
5 2.1569.217.2 16 washer
a 6 2.1549.361.0 8 rubber plug
4 12 7 2.1549.359.2 4 spacer
f—s L 7 — 8 2.0112.315.2 2 screw m 10 p.1.5 x 40
9 2.1310.006.2 2 flat washer 10.5x21
10 2.1599.510.2 8 spacer
11 2.1549.362.0 4 rubber plug
12 2.1579.064.2 2 spacer
13 2.0112.317.2 2 screw m 10 p.1.5 x 45
14 2.1475.203.2 2 spring washer 10
15 2.1312.005.2 2 washer 10.2
16 0.014.2915.0/40 1 bracket
17 0.014.3682.2 1 support
18 2.1475.202.2 2 spring washer 8.4 x 16
19 2.0112.207.2 2 screw m 8 p 1.25 x 20
20 2.6859.035.2/10 1 clamp 12
21 2.1470.004.2 1 lock washer 8
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